CLUTCH and CONTROLS 8

UsED
GROUP, PART NAME and DESCRIPTION ParT | 0
: ok HUMBER | MODEL

315 (516

£.102 - CLUTCH DISC (THREE SPRING CLUTCH)

M‘HE (1“1. hcig}‘l-ll;it-i-llliilll!!ll"'ﬁ"“!!‘.“l‘l“"‘l"l"""l"" 206193
]‘iﬂ.ﬂinﬂ Egtil‘.lliiliiiIl-lll-l-l-l-ll-!-l-!l!!-i!-ltlrill‘ii.lllllll"l'i--I‘--il 2{}2931

8.106 - CLUTCH PRESSURE PLATE (THREE SPRING CLUTCH)

ol
e

A T e s e P A I P A e I T R P O A T e A A B AL B

RO YL G [ B R T BT A s . Lt st helete e ot niele s e ol ol 00160
e e LT I o A e e e} A AN S e S 191
Plate (used with Adjusting Screw Spring 2029B0)...cceverenseaessssana.| 202972
Plate (used with Adjusting Screw CLip 207335)...vevrvensnnrecnncnnns.s| 207334

R NI e e e T L S N TPt T e e B w2 M 1 202GT 6
o A T P Ho T P i T St s S S - P Pt S 3 Sl S 0 P W8 P T
Tiayar el s e PR R T e o i i A s SR i =T o

P A e e S S o A S TR AR M i Uy 2, B 20207
Spring (used with Plate EEIEETE} 202980
O1ip! (ue'ed withiPLate s207Bal) o e o e et Caa e ame dess s cnsw rsasa| 2OTA35
Flatwasher (used with Adjusting Screw Spring 202980).....cuvceeve.....| 206126
Flatwasher (used with Adjusting Screw Clip 207335)...cvvervsrnsenn..| 207336
Berew Al Ut N g, L L R I e e rate v D i g e SRR 20O T,

..... eese..| 202978

o o e A e B g T
L R L L e e T B ol et "R 1" L

Lumut..llll‘l-l-I.it-lji-.l-liili-l-lll‘l-!ll-"l-l--i-!ll-l-!'lll-li-l

£.120 - CLUICH RELEASE BEARING

ering an& sluﬂva (incl. Blﬂdeﬂ}l-#ll‘I-ﬁil-"llillllliiiii'lbl'i 5 WP Eg EDTEBT
'Bﬂaring.........................; ------- L ] m R Rk R e o EE R Eﬂ5Tu5
Epl'i-ng..,. ............ [T A T Y ramsesrew R R N Eﬂﬂﬂ?

B]-Hr&ei---- llllllll O F RS EE S EF TR e s g R R E A e e E o - ook R EDTE5E
Cotter Pin,....... Th6

e N el
o P RS et

o R EE o "R F pE R ER R EE RS S EEEFEEEE SR RS E R F -

B.125 - CLUTCH RELEASE FOEK

o AP R it I e S e e R B o e e AR 200215
SataSerew, 0 S By e R e s Sk s L S L e 200216

Lockwire, 1/32" x 3%, . .ceeceeen St Y e e s B T e e I i
Shafx R D e e s A e R e e h e A AR e A 204230

B.130 - CLUTCE HOUSING

. o el
e

Eouai-nglnI--I--l.tl.i-t-t--t--i-r-n-li-i--ri-+--l-l-l-i--|lli-i--|--|--|-1--|-|-i|-|-i-+rrl!+l|-l|-l|-l|-ll Eﬂt}leh

Bolt, 3/8"-24 x 3 aflﬁ" Ha, o Bl o i o B AT iy (L
Bolt, 3fg"-24 x 3fU" Hx, Bd,............|thre End Plate | ,.,........| 20662
Lockwasher, 38" Med, .....coun.nnn. v...| &nd Housing 192
Fut, jf?";sﬁh Ex.....}.;'.........“...... G ASrOEE O an 188
Bolt, 7/16"-14 x 1 1/2" Hx, S0Ceeveccecss 575
Lockwasher, 7/16" Hed.....,.....,........{tﬂ Brosk ]— 193
Bol, S B o T B AL e T e e _[ to End 268
Lockwasher, 3/ 8WMed i e s eis anles sn'esas Plate ]' 192

O et N O S v MV s b p K T T T R D e e P e Pt P s T

screeniii'-l--l-!---l--l-!i-inl-i-ilil-I-l-l-l-'l!l-!i-l-!'l'l'll'll'l'll-ll-ll-i-!-lll-il-l+|-|il-+l-|-++l! EG%IT
]

Rl RN NS e
= st N DD M NS ==

*As Hequired 37




8 CLUTCH and CONTROLS

USED
GROUP, PART NAME and DESCRIPTION PART | Cip
4 i NUMBER | MODEL
513 (316
- |8,135 - CLUTCH HOUSING FPAN
L O e e i L S0 Ul i e i 200174 1| 1
Bolt, 1/W¥-20 x 1/2" Hx, HA....... to ]_ ...................... 179| 6| 6
Lockwasher, L/4" Med,............. I e e ST T 190| 6| 6
Seraw, 5/16"-18 x 1/2" Hx. Hd..... TogEnds] st ady o m e eagam o 322| 2| 2
Lockwasher, ﬁflﬁ“ | A T R A e O 15 BT A T e S e 1915 2| 2
8.140 - CLUTCH PEDAL
Podal (except Convertible).......ccveccescecnscocsvess O el e 204231 1| 1
Psda'l {.ccn‘-ert‘ihla unlr}“-!l!lli!l"I-l!ll-lllllll.-l-ll-'i-lvlq'!--lliii-—- 205696 1
KB}'I ED'I gl 3‘,"‘16" x jf’h"t'llntiili-l-----l-rlnll-ll--ll-l-i rrmgpgd g g lgh 1 1
Bolt, 3/8"-24 x1 3/W" Hx, Hd................ Soshs e SR heh| 1| 1
T R, S L S A e S O IO DD PO GEODE A0 B0 B OB DEOEO RS 192 1] 1
Nut, 3/8°-24 Hx,......... e s e SR S S e 188| 1| 1
Pl ( BracE) ois s A s st T T e B T A o oE o 204232| 1| 1
P'Rd- {Hickﬂrﬁ" Brcwn}o--i ----------------------- T R T I B EDH‘M‘ET 1 1
Pa'd {Mblem Bluﬂ)"i-i""‘*‘t--‘-‘ IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII thuzg 1 1
PRl R MaraOn ) o . Hr e o e ileaiale il YR BT o L T e R I 20430| 1| 1
Pad (Cryatal Green).......ceceeceeceva- SBGBE S et B B S oG 20ll31| 1| 1
Pad (Teal Blue)........ St S DO BoCSORAe SERE e A P ..|208432) 1) 1
DaetaBeali i 20 L Tl eyt e A I B e M P A PR, 203473 1| 1
Spring, ‘Peaal Reburn.. .. cec.cusiaaaascanssanss cemaeneanas RS o..o| 208230 11 1
8.145 - CLUTCH PEDAL SHAFT
Ehg'ft {t'hm TI'HEE}............._...........-.......,............,._-.....,.._.. 2014235 1 1
Boshing B sy isi won T S e R S A L 204236 2| 2
Link, Adjueting.,........... e R R e AR A R e L aok237| 1| 1
clﬁﬂg"*t ****** L S N R TE gk gt rrerrpgre iy dag aEp TS TTRERRYE TR LR R TR EG}"'E}E 1 1
c‘laﬂn Pinl‘f"-—*lﬂi--ti--1lllllllltlllll|--|l!--l-!-l-tl-!--!-l-i-rr-rl-!rt!lll-l--l--lli-ll-lll!r! ED]"’ES‘Q 1 1
Cottar Fin, 3/32% x 3/UM, ___ . ,...... T TR NS h o B OB B G Ga 139 1| 1
8.155 - CLUTCH PEDAL CROSS SHAFT
Shaft (Frame to Clutch Houeing)........ceee.... Vele e ela e e el st in nee e | (2OLSLO SA1 AT
Pivosi(incl. ‘Bumhing ). . oo . cauee oot ceems e e s e ras as 20u2ky| 1] 1
Sp&carl PthIlﬂdll'-t!lt!-i-i-w-rl-l-llrli-!!rvlr ------- ®EF R TR REEEE AR RE P A F EGE’IE}- 1 1
mgt saall!-l'Illllilll-.lll-ii-l-!irl--l-l-f-l!-blir-linlii!ri-i---'i'!--'--!!!tl-q--'r EDTEEE 1 1
caupllngibii-1-Ir1-!i!dhrit!i!-!-q-riiitnlll-rtl!-ifflili!nlvljttirt.-.-i-ttlt EDHEEE 1 1
cle?iﬂ Pinri-r-.--r---------q.---------q.--q.-..-----..-....1............... EG}'I'E E 2
cﬂttar Pin! 3{32“ z’1';EII""I.'..'.-.'*WI-III-I-Il!Ill'fll.[ll'lll.j’ljf 1"11'l E 2
8,170 - CLUTCH FEDAL FLOOR FLATE
Platsi I!Pper ...... LR tll--l!---'il!!‘l;!-“-rrr'l‘l!l'!-!lf!litl---t--ir---i E-'Dll'E]'la 1 1
Elate R oW er il ik o o fiereele e sloiafiiminte = = n an.e s 0 s, s a'aie o a'os 0 Sih afabe e ia il HOONE 6| ST (T
G&Hkﬂt -------------- R R PR OEE TEE T R R RS F R E SRS RS EE TR EE R R AR Faa R Eﬂﬁh?g 1 1
SEI'EW, WE-BhEr H’E'B-d--.foil-illltl'-r-ii'! iiiiii P EE g R RS RE prEREEERE E{yjsgﬂ 5 5'
38

: Gagkat
Gaaket

9.1¢

Pini
Bush

f 9.10

Gasgket

*Ag Re



	kfpm510037.jpg
	kfpm510038.jpg

